Lby%é SIEE

@@U F
PARTSCATALOGUE

T

7N BN I EE IR B R A E]



H
CONTENTS

FEI—— = = = = — = = — = — = = — — — — = — = = — — — 1~2
BRACKET I— — — — — — — — — — — — — — — — — — — — — — — —1~2
HE2— — — — — — — — — — — — — — — — — — — — — — — — —3~4
BRACKET 2— — — — — — — — — — — — — — — — — — — — — — — — 3~14
ger s - ———— — - - — - — — — — — — — — — — — = — - 5~6
STEERING— — — — — — — — — — — — — — — — — — — — — — — — 5~6
AKEZERR— — — — — — — — — — — — — — — — — — — — — — — 7
UPPER CASING— — — — — — — — — — — — — — — — — — — — — — — 7
EE— — — — — — — — — — — — — — — — - — = — - — = — — —8~9
BOTTOM COWLING— — — — — — — — — — — — — — — — — — — — — —8~9
BHARGKL — — — — — — — — — — — — — — — — — — — — — — — —10~11
CONTROL SYSTEM— — — — — — — — — — — — — — — — — — — — — —10~11
ATERERKEHRA L 1 - — — — — — — — — — — — — — — — — — — 12~14
LOWER CASING & DRIVE 1 — — — — — — — — — — — — — — — — — — —12~14
ATREZHWCBHRAGL 2— — — — — — — — — — — — — — — — — — — 15~16
LOWER CASING & DRIVE 2— — — — — — — — — — — — — — — — — — —15~16
BmEl — — — — — — — — — — — — — — — — — — — — — — — — —17~18
ELECTRICAL[— — — — — — — — — — — — — — — — — — — — — — —17~18
BEAEHF — — — — — — — — — — — — — — — - — - — - - — — - 19~20
INTAKE — — — — — — — — — — — — — — — — — — — — — — — — — 19~20
AfteddA- — — — — — — — — — — — — — — — — — — — — — — - 21~22
CYLINDER & CRANKCASE— — — — — — — — — — — — — — — — — — — —21~22
BHEEE— — — — — — — — — — — — — — — — — — — — — — —23~24
CRANKSHAFT & PISTON- — — — — — — — — — — — — — — — — — — — - 23~24
Mwrsg — — — — — — — — — — — — — — — — — — — — — — — - 25
FUEL - — — — — — — — — — — — — — — — — — — — — — — — — — 25
RPE— — - — — — - — — — — — — — — — — — — — — — — = — 26~27
STARTFR— — — — — — — — — — — — — — — — — — — — — — — — — 26~217
WMEHYp — — — — — — — — — — — — — — — — — — — — — — — — 28~29
TOP COWLING ASSY- — — — — — — — — — — — — — — — — — — — — - 28~29
BBER - — — — — — — — — — — — — — — — — — — — — — — - 30~31
CARBURETOR ASSY— — — — — — — — — — — — — — — — — — — — — — 30~31
ERHAZ I - ———— —— — — — — — — — — — — — — — — — 32~33
CONTROL SYSTEM (REMOTE CONTROL)— — — — — — — — — — — — — — — — 32~33
BABHEMH— — — — — — — — — — — — — — — — — — = — — — — — 34~36
CONTROL BOX ASSY— — — — — — — — — — — — — — — — — — — — — - 34~36
mEl— — — — — — — — — — — — — — — — — — — — — — — — — 37~38
ELECTRICALIF— — — — — — — — — — — — — — — — — — — — — — — 37~38
HA— — — — = = = — = = — — — — — — — — — — — — — — — — 39
FUEL TANK— — — — — — — — — — — — — — — — — — — — — — — — 39
FRIBELE) — — — — — — — — — — — — — — — — — — — — — — 40
APPENDIX 1(REPATE KIT) — — — — — — — — — — — — — — — — — — — 40
ke (B2 E) — = — — — — — — — — — — — — — — — — — — — — 41~42
APPENDIX 2 (REPARE KIT) — — — — — — — — — — — — — — — — — — — 41~42
FHEXRERE — — — — — — — — — — — — — — — — — — — — — - [~

PARTS CATALOGUE INDEX— — — — — — — — — — — — — — — — — — — — [~V



115(19.9) & F it

PAGE 01 OF 42

ZHELR:

TE 1

PARTS NAME:

BRACKET 1

N, PART NO. DESCRIPTION DESCRIPTION v RENARKS
2828 24452 4K (R EESH(EX) b8 4

I [F15-01010007 g R NUT, SELF-LOCKING 9

2 [F15-01010003 TAEZR PLATE, MOUNT DAMPER 1

3 [F15-01010001 FEE B LES BOLT, CLAMP BRACKET 1

4 [F15-01010201 EERH BRACKET, RIGHT 1

5 |F15-01010103 B s AT SCREW, FLAT HEXAGON 4

6 |F15-01010105 B PLATE, TILT STOPPER 2

T [F15-01010104 HH2E WASHER, WAVE 1

8 [F15-01010202 BHAZA TIGHTWIRE, EARTHING A 1

9 [cB/1818-6x8 +F LA 68 SCREW M8 1

10 [F15-01010002 BERSHE WASHER, NYLON 2




115(19.9) & F it

PAGE 02 OF 42

TafAHN: [£E 1

PARTS NAME: [ BRACKET 1

SN. PART NO. DESCRIPTION DESCRIPTION Ty REMARKS
5828|2442 ER4H(E0) EBAH (0 hE £
11 [F15-01010302 3t s L BUSHING, ROTARY BRACKET 2
12 [F15-01010308 BETEEIHE BUSHING, ORTENTATTON 1
13 [F15-01010309 RESBRELE WASHER, NYLON 1
14 |115-01010301 fitym BRACKET, ROTARY 1
15 [F15-01010311 EETRERME BUSHING, NYLON 1
16 [F15-01010100 Ef R LEFT BRACKET ASSY 1
17 |GB/T5782-M6x145 AR W6x145 BOLT Mox14 1
18 |F15-01010400 BEREFER LIMITATIVE ROD ASSY 1
19 |F15-01010402 Gy BL CONTCAL SPRING 1
20 |F15-01010006 EREY TUBE, BOLT ]
21 |GB/1896-4 FoE 4 CIRCLIP 4 1
22 |6B/1818-8x10 2l AT \8y10 SCREW M8x10 2
93 [F15-01010316 BNk LONG SHAFT,LOCK ANGLE 1
24 |0B/1896-5 FoE 5 CIRCLIP 5 3
95 |F15-01010304 BEXRENE SPRING, TENSTON 1
26 [F15-01010306 AERLH LEVER, ANGLE ORIENTATION | 1
21 |6B/1818-M5x6 TFER XA Wbx6 SCREV M5x6 1
98 |F15-01010307 BR S A ROD, TILT LOCK 1
99 [F4-01010005 R EZF e RIVET, CLAMP HANDLE 2
30 [F15-01010102 LS % dif CLAMP BOLT, TRANSOM 2
31 |F4-01010004 LS SR CLAMP HANDLE, TRANSOM 2
39 [F15-01010305 BEHRERAR TILT LOCKED HANDLE ASSY | 1
33 [F15-01010312 REXER (4 SHAFT, STOPPER 1
34 [FI5-01010313 AEXEAH TILT LOCKED BRACKET ASSY | 1
35 [F15-01010317-3 AEYREH TILT LOCKED SHAFT S 1
36 |F15-01010317-2 AERENE TILT LOCKED OUT BRACKET | 1
37 [F15-01010315 AEHEREE TORSION SPRING 1
38 [F15-01010314 REARELE TENSION SPRING 1
39 |F15-01010317-1 REAZNE TILT LOCKED INNER BRACKET | 1
40 |GB/1848-6 N 6 WASHER 6 1
41 |GB/T6170-)6 N NUT M6 1
42 [F4-01010003 BHEEEE CLAMP PLATE, TRANSOM 2
43 [FI5-01010200 BRI RIGHT BRACKET ASSY 1




115(19.9) & F it

PAGE 03 OF 42

T4

T2 2

PARTS NAME:

BRACKET 2




115(19.9) & F it

PAGE 04 OF 42

FHELH: £ 9
PARTS NAME: [BRACKET 2
SN. PART NO. DESCRIPTION DESCRIPTION Ty REMARKS
5E2H |E44% LA (50 ERLHEX hE 43
I [6B/T6170-)8 NAEE )8 NUT M8 2
2 [115-00000001 a4 PLATE 1
3 [6B/1900-)8x50 TR 8x50 BOLT, DOUBLE HEAD 9
4 {115-02010000 TARESAH VOUNT DAVPER ASSY 1
5 |GB/T5T83-V6x18 | A MexIS BOLT M6x18 3
6 |6B/197. 1-6 T4 6 TASHER 6 3
T {115-02000003 KEEHE L UPPER SEAL, VATER TUBE 1
8 [r15-01010001 Bk BRACKET, HELM 1
9 |F15-01000003 FHETELAE WASHER, UPPER 1
10 [F15-01000001 HHTE LA BUSH, UPPER 1
11 [F15-01000002 FRES RS LOCKED PLATE, UPPER 1
12 [F15-01010303 YREAEHE SFAL, LOCK BOLT 1
13 [GB/TST83-M6x20 | fs2H M6x20 BOLT M6x20 1
14 {7B/1 7940. 1-Vi6 EAXET @R N6 GREASE CUP, DIRECT INFUSE M6 | 1
15 |F15-01000004 REXETHE BRACKET BUSHING, LOVER 1
16 |0B/13452. 1-30x3.55 | T4 E0HE30X3. 55 0—RING 30x3. 55 1
17 [F15-01000006 FHETETHE BRACKET WASHER, LOWER 1
18 115-00000006 EHRES MOUNT DAMPER,LEFT AND RTGHT | 2
19 [115-02000002 T E 24 GASKET, MOUNT DAMPER 1
20 |115-00000005 REENE SHELL, MOUNT DAVPER 9
21 [115-00000007 WRES MOUNT DAMPER, FRONT ]
22 [115-02010100 BRhAEB TIGHTWIRE, EARTHING B 1
23 [oB/197. 1-6 THE 6 WASHER 6 4
24 [GB/T5782-M6x75 ~AER x5 BOLT M6x75 2
25 |GB/15782-M6x55 AR 6x55 BOLT 6155 9
26 |B/16177-M6 ~EEZHER N6 NUT M6 4




T15(19.9) ¢ F 4t

PAGE 05 OF 42

ZHRAR:

A%

PARTS NAME:

STEERING

12




T15(19.9) Z &+ PAGE 06 OF 42
FHHELA. |BRAS
PARTS NAME: [STEERING
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
sEEl |FhnE EEAH (B % (X 4 4t
1 |115-01020100 R A THROTTLE CABLE ASSY 2

2 [cB/1889. 118 1R A B8 12 £ 415 2 1B [ LOCKING NUT M8 1
3 [T15-01000005 FREMER PLATE, TILLER HANDLE 1
4 |T15-01000004 FHiE () HANDLE BUHING, LOWER 1
5 [cB/15783-M6x30 7k M6x30 BOLT M6x30 1
6 [GB/T97.1-6 T4E 6 WASHER 6 9
T [F15-00000008 MG8E TUBE, FLANGE 1
8  [F15-00000009 K2 E WASHER, WAVE |
9 [T15-00000008 LGRS HANDLE, GEAR SHIFT 1
10 {T15-00000003 TR SHIFT ROD 1
11 [F15-00000012 *% SPRING, CLAVP 1
12 [F4-01090003 ERFMELEES FRICTION BLOCK 1
13 [T15-01020003 LETFFER ENGINE STOP SWITCH ASSY 1
14 [115-01000003 WERLARE WASHER, NYLON 1
15 |F4-01090100 TAIFAH THROTTLE LEVER ASSY 1
16 [115-01000002 ’H4E WASHER, WAVE 1
17 [115-01000001 FHHER) HANDLE BUSHING, UPPER 1
18 |F4-01090401 Ik EAE TS STOPER, HANG ROPE ASSY 1
19 [F4-08000104 k4 STTCKER 4 1
20 [GB/T91-91. 6x12 Fo% 01.6x12 COTTER PIN ®1.6x12 1
21 [F4-01090200 iRk e BOLT, FRICTION ADJUSTING | 1
22 [F4-08000105 k5 STICKER 5 |
23 [115-01020001 BRF HANDLE, STEERING |
24 [cB/1848-10 N 10 SVALL WASHER 10 1
25 [cB/7820-5x25 T LA \hx25 [ SCREW M5x25 1
26 [115-01020400 RN RECAL GRIP ASSY,STEERING HANDLE | 1
27 [F4-01090007 [T L SPRING, COMPRESSTON 1
28 |F4-01090006 e BUSHING 1
29 [115-01020002 5K FIXED PLATE, THROTTLE 1
30 [oB/T818-Mx12 TF B LEAT Mbx12 SCREW M5x12 9
31 |GB/T899-)8x25 Tk sZAENgx25 (AR DOUBLE HEAD BOLT M8x25 1




115(19.9) 4t

PAGE 07 OF 42

THfEAR | KERERH
PARTS NAVE: | UPPER CASING

S\, PART NO. DESCRIPTTON DESCRIPTTON qTy REVRKS
5B |EHpS E4H(F0) FELH D) %2 4

1 |115-02000001L KERERE (L) UPPER CASING (L) 1

T15-02000001S KEREZHE (S) UPPER CASING (S)

2 |T15-04000026 #ARERHE GASKET, EXHAUST PIPE |

3 |115-04000027 #A=E EXHAUST PIPE |

4 |GB/197.1-6 T4E6 WASHER 6 5

5 [GB/T5783-)6x20 7~ f E1416x20 BOLT }6x20 5

6 |T15-04000028 HEEERER DAMPER, EXHAUST PIPE |

T | T15-00000004 RANE 4 GASKET, ENGINE 1

g | F15-00000006 L% 06x12 DOWEL PIN ®6x12 2

9 | T15-02000005 A ERERAE X RUBBER PLUG, UPPER CASING | 1

10 [GB/197.1-8 T4[ES WASHER 8 6

11 |GB/T5783-M8x30 7~ f E#N8x30 BOLT M8x30 6

12 |GB/T818-M6x10 +F R L EI6x10 SCREN M6x10 |




PAGE 08 OF 42

115(19.9) & F it

M4
PARTS NAME: [BOTTON COWLING

kE

SH

it




T15(19.9) Z -+ PAGE 09 OF 42
Tata. K8
PARTS NAME: [BOTTOM COWLING
. PART 0. DESCRIPTION DESCRIPTION oy REVARKS
sE2H |E84% ER4H (50 4R EX hE 4

1 |GB/T5783-)6x25 7~ f 625 BOLT M6x25 4

2 |GB/197. 1-6 486 WASHER 6 4

3 |F15-05000005 RE Bite LINER, SHOCK ABSORPTTON 4

4 |F15-05000004 WE E SHOCK ABSORPTION 4

5 |T15-03000009 L LOCKING ASSY,TOP CONLING | 1

6 |F15-05000023 RH4E WASHER, WAVE ]

7 |T15-03000012 MEHEFHR LA ED BUSHING B 1

8  [GB/T6170-)6 7~ A EEN6 NUT M6 1

9 |GB/T5783-)6x25 A ERN6x25 BOLT M6x25 1

10 |T15-03000011 TEHEEH HANDLE, TOP COWLING 1

11 |T15-03000008 MEHEFRELHEA BUSHING A 1

12 |T15-03000001 KE BOTTOM COWLING 1

13 [T15-00000002 KEEH4 SEAL,BOTTOM COWLING 1

14 [T15-03000002 VEG iR SHEATH, WAVE 1

15 |T15-03000007 B &% EB RUBBER PLUG, CTRCULAR B 1

16 |T15-03000005 B A 9k RUBBER PLUG, CTRCULAR |

17 [T15-03000004 B % Bt A RUBBER PLUG, CIRCULAR A 9

18 |F15-05000009 R AR NTPPLE, PLASTIC |

19 |F15-05000033 TRERFTE JACKET, SHIFT LEVER |

20 [F15-05000008 FH & A CLAVP A 1

21 [F15-05030002 YRBEN COVER, LOCKING BLOCK 1

22 | 115-00000100-A TRFA S GEAE SHIFT HANDLE ASSY 1

23 |GB/T818-W5x12 T KA Mo l2 SCREW M5x12 1

24 |GB/193-5 A 5 SPRING WASHER 5 1 \
25 [6B/197.1-5 T4 5 WASHER 5 1 W”}Z%’
26 |T15-00000101-A TR E BUSHING, SHIFT GEAR HANDLE | 1

27 | 115-00000102-A TR WASHER, SHIFT GEAR HANDLE | 1

28 |F8-03000005 dEES )W CIRCLE 61.2 1




115(19.9) & F it

PAGE 10 OF 42

THrAR:

EH AR

PARTS NAME:

CONTROL SYSTEM




T15(19.9) Z -+ PAGE 11 OF 42
THELH. |HH 2%
PARTS NAME: | CONTROL SYSTEM
N, PART 0. DESCRIPTION DESCRIPTION Iy REVARKS
sEEH  |EEET ZBAH(EX) ELAH (0 i 4
I [F25-05160002 %%01 COLLET @1 1
2 |T15-04040003 AL BEFEEH FIXED PART,ROD 1
3 [T15-04040004 B % B A ROD, IMPULSER COIL 1
4 |6B/T6170-5 NAER | NUT M5 1
5 |T15-04040005 B % Bk TIE-IN, IMPULSER COIL 1
6 [T15-04030101 WIIRTERE ROCKER, THROTTLE 1
T |6B/16170-)6 ~AEE 6 NUT M6 |
8 |115-04030103 gRyE COVER, NUT 1
9 |T15-04030102 E5¥% COMPRESSION SPRING 1
10 [GB/1818-)8x30 TFEELEL 630 SCREN M6x30 1
1T [T15-04030007 IR SWIST SPRING, ROCKER 1
12 |T15-04030003 WA BAE BUSHING, THROTTLE 1
13 [T15-04030006 ki TORSTONAL SPRING, DRIVEN WHEEL| 1
14 {115-04030005 wIRTENDER DRIVEN PULLEY, THROTTLE 1
15 |F15-07000016 T RS L JOINT, THROTTLE CONTROL 3
16 [T15-04000014 | TR LINK, THROTTLE CONTROL 1
1T [T15-04030004 W REHER DRIVE PULLEY, THROTTLE 1
18 |6B/T5783-M6x12 7R M6x12 BOLT M6x12 1
19 |6B/T5782-)6x65 A ER 16x65 BOLT M6x65 1
20 [6B/197.1-6 T4 E6 WASHER 6 3
21 | T15-04030002 wIhTEFE JACKET, THROTTLE  CONTROL |
22 715-04030001 WIHTAEER FIXED PLATE, THROTTLE CONTROL 1
23 | GB/T5783-M6x20 kAR 6x20 BOLT M6x20 9
24 [T15-04000022 HHEaE TUBE, DETENT 1
25 | T15-04000020 B EEB ROCKER "B", DETENT 1
26| T15-04000021 H A% TWIST SPRING, DETENT ]
2T | 115-04000019 Hah B CONNECTING ROD, DETENT ]
28| GB/T818-M5x12 TFEELEA Whxl2 SCREN M5x12 9
29 [CB/197.1-5 T4 5 WASHER 5 9
30 | T15-04000018 HAEEEA ROCK "A", DETENT ]
31 | T15-04000600 TR A% SHIFT ROD ASSY ]
32 [ T15-04000700 THXE BRACKET, SHIFT ROD ]
33 | T15-04000016 HAEE R SUPPORT SPRING !
34| 115-04000017 FREFE SHIFT ROD BASE !
35 | 115-04000029 TRERT SHIFT ROD 1
36 |F15-05000035 ERES COLUMNAR NUT ]
37 | 6B/141-M6 ~AEE 6 NUT M6 !
38 | T15-04000800 BB RAY TIGHTWIRE ASSY,DETENT 1




PAGE 12 OF 42

115(19.9) 4 #t

ZHEAI
PARTS NAE:

FERf b IR

-~

*T

LOWER CASING & DRIVE 1

ol

\




T15(19.9) Z 4 Fit PAGE 13 OF 42
THGLH: | KTRERK & BHER 1
PARTS NAME: | LOWER CASING & DRIVE 1
SN PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
Bl |Zpse EA4H(#X) B4R EX) § 2 4
1 [F15-06000001 ATRERK GEAR CASE 1
9 F4-03000023 Tl EE PLUG, STRAIGHT SCREW 2
3 |F4-03000024 EmAEEE 8 GASKET, STRAIGHT SCREW PLUG | 2
4 |F15-06000010-1 FRERER K (£:0. 102X) [SHIM(t:0. 10m)
F15-06000010-2 FRAERER A (£:0.302X) [SHIM(t:0. 30m)
F15-06000010-3 FRERERA (£:0.402X) [SHIM(t:0. 40m)
F15-06000010-4 FRAERERR (1:0.502%) [SHIM(t: 0. 50mm)
5 |NIN 41-30205 1L [A#RTHA BEARING 30205 1
6 |F15-06010000 H%M # FORVARD GEAR ASSY |
7 |F15-06070004 A5 %ﬁ PIN, CLUTCH 1
8§ |F15-06070003 ﬂ\ﬁé CLUTCH |
9 |F15-06070005 %%&% RING, CLUTCH |
10 |F15-06070006 THEE PLUNGER, SHIFT |
11 |F15-06070002 EXN TS SPRING, CLUTCH |
12 |F15-06070001 Bk b SHAFT, PROPELLER 1
13 [F15-06070007 B E R E WASHER, REVERSE GEAR 1
14 |F15-06080005 BIERES GEAR, REVERSE 1
15 |F15-06080006-1 BAERER K (£:0.102%) [SHIM(t: 0. 10m)
F15-06080006-2 BRERERE (£:0.202%) [SHIM(t: 0. 20mn)
F15-06080006-3 B ERER A (t:0.302%) [SHIM(t: 0. 30mm)
F15-06080006-4 BRI B (t:0.40Z5%) [SHIM(t:0. 40mm)
F15-06080006-5 B ERER A (t:0.502%) [SHIM(t: 0. 50mm)
16 [GB/T276-6005 Rk EA 6005 BEARING 6005 1
17 |F15-06080002 KTREZ0REN 0-RING A, COVER ]
18 [F15-06080003 KT =0 BB 0-RING B, COVER ]
19 [F15-06080001 KTRERKE GEAR CASE GLAND 1
20 [KOYO 17BM2312 RATBA 1TBI2312 BEARING 17BM2312 1
91 |F15-06080004 HRAHBA1T0x6 (2F) [0IL SEAL 17x30x6 2
22 |F15-06080000 KTREZBREEHY GLAND ASSY,GEAR CASE 1
23 |6B/197.1-6 F4E 6 WASHER 6 2
24 |6B/T5783-M6x20 AR 620 BOLT M6x20 2
25 |F15-06000005 Bt BE 58 GASKET,DRIVE SHAFT BASE |
96 INSK F1420 RATHA F1420 BEARING F1420 1
27 | F15-06000006 KRAER BUSHING, NYLON 1
28 |F15-06020001 R4 BASE, DRIVE SHAFT 1
29 [F15-06020004 0% 0-RING 1
30 |B/197.1-8 T4E 8 WASHER 8 2
31 |GB/T5783-M8x25 7 AR MBx25 BOLT M8x25 2
32 |F15-06020002 RN R CYLINDRICAL BEARING 1
33 |F15-06020003 Btz 2063086 (2/5) [01L SEAL 20x30x6 2
34 [F15-06040000L B (1) DRIVE SHAFT ASSY (L) 1
F15-060400008 Basi e () DRIVE SHAFT ASSY (S)
35 |F15-06000013 FHE WOODRUFF KEY, FLYWHEEL 1




T15(T9.9) Z 4+ PAGE 14 OF 42
TAGLH: | ATRERE & B A% 1
PARTS NAME: | LOWER CASING & DRIVE 1
SN PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
sE2H  [Bhne EA4H(#X) EB4%(EX) %% 4
36 [F15-06000007 et GUIDE PLATE,WATER PUMP 1
37 |[JASO F404-31-45 (KR FOREHE31-45 0-RING F404-31-45 1
38 [F15-06050000 KRR TMPELLER 1
39 [F15-06060002 KENE INNER COVER, WATER PUMP 1
40 [F15-00000013 L5 9dx12 DOWEL PIN $4x12 2
41 [F15-06060001 KRR WATER PUMP HOUSING |
42 [F15-06060004 RrAaEEHE SEAL, WATER [UMP HOUSING 1
43 [F15-06000014 REEH FIXED PLATE, VATER PUMP 9
44 |GB/T5783-M8x45 AR N8xdb BOLT M8x45 4
45 |T15-08010000L TRORAE (L) CAM ASSY, SHIFT ROD (1) 1 L
115-08010000S FROBEHS (5) CAM ASSY, SHIFT ROD (S) S
46 [F15-06000020-1 THHARE WASHER, BEARTNG 1
47 |F15-06000009 NMERER K (t:1.2024)  SHIM, PINION(t: 1. 20mm) 1
48 [F15-06000011 N B PINTON 1
49 |F15-06000012 M3 E ] NUT, PINTON M8xl 1
50 [TE15-04000018 M EF WASHER, PINTON 1
51 |T15-08000000L KTREAHR (L) GEAR CASE ASSY (L) I L

T15-080000005

ATREAR ©)

GEAR CASE ASSY (S)




T15(19.9) Z 4 Fit PAGE 15 OF 42

Fokak |ATRERE & BRA% 2

PARTS NAME: | LOVER CASING & DRIVE 2

@\17




T15(19.9) Z 4 F PAGE 16 OF 42
FRALH: | ATEERE & B2 2
PARTS NAME: [LOWER CASING & DRIVE 2
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SESH |EH4S THAK(EX) FEAH D) $E 4
1 |GB/1820-)5x25 TERLTLEA W5x25  |SCREN M5x25 1
9 [F15-06000003 #A0 B WATER INLET B 1
3 |GB/T5783-M6x30 7 f B N6x30 BOLT M6x30 1
4 |GB/T97.1-6 T4E 6 WASHER 6 |
5 |6B/1861. 1-6 MR A 6 WASHER, INTERNAL TOOCH 6 1
6 |F15-06000004 KT ANODE 1
7 [F15-06000015 i % H CUSHTON, PROPELLER 1
8 [F20-04050000 B g 391" 112" PROPELLER ASSY 3-94'x12" | 1

F15-06090000-11

e 3-97'x11"

PROPELLER ASSY 3-91'x11"

TE15-04020000

EREEH 3-9¢'x10"

PROPELLER ASSY 3-97'x10"

F15-06090000-8 | s 4tk 3-91'x8" PROPELLER ASSY 3-91"x8"

9 |GB/T96-10 AHE 10 BIG WASHER 10 1

10 |F15-06000016 Vil A CASTLE NUT 1

11 |6B/T91-2. 5x20 Fo8 259 PIN, COTTER 2. 5x20 1

19 |6B/T5783-48x30 N AER 18x30 BOLT 1i8x30 4

13 |6B/197.1-8 T4E 8 WASHER 8 4

14 [F15-06020005 RS SEAL, RUBBER 1

15 |F15-02000004 KERRBEKE RUBBER SEAL,WATER TUBE |

16 |T15-02000004L KE (L) TUBE, WATER (L) ! L
T15-02000004S X% () TUBE, WATER (S) S

17 |F15-02000006 KEFHEHE QUADRATE SEAL,WATER TUBE | 1

18 |F15-00000013 4 o412 DOWEL PIN @4x12 2

19 |GB/16182-M5 EABBERASLZES W5 |LOCK NUT M5 1

20 [F15-06000002 #FA0 A WATER INLET A 1




T15W(T9. 9W) & 4 F #t

PAGE 17 OF 42

TR

241

PARTS NAME:

ELECTRICAL I




TI5W(T9. OW) % = PAGE 18 OF 42
EHHELH: a5 ]
PARTS NAME: | ELECTRICAL I
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
sEEH | TH4S FHEH (PN FHAH X h& 4
I |T15-04000012 e NUT, FLYWHEEL 1
9 [T15-04000011 BERAE WASHER, FLYWHEEL NUT 1
3 [115-04000400 o FLYWHEEL ASSY 1
T15-04000400W E@ E‘, ijﬂ %iﬂ{# ELECTRIC START FLYWHEEL ASSY 1 i
4 |6B/T5783-M6x35 AR N6x35 BOLT M6x35 9
5 |6B/191.7-6 THEo WASHER 6 11
6 [GB/T5783-)6x40 AR x40 BOLT M6x40 9
7 [115-04000300 i 45 LA POWER SUPPLY COIL ASSY 1
8§  [T15-04000200 rESBAY MAGNETO COIL ASSY 1
9 [T15-04000008 2EA(MK) BUSHING A (LOWER) 2
10 [T15-04000009 #%B(%) BUSHING B (UPPER) 2
11 [115-04000007 FEsEETH FIXED PLATE,MAGNETO COIL | 1
12 [T15-04040000 RS B TMPULSER COIL 1
13 |6B/T5783-M6x12 AR Mbx12 BOLT M6x12 3
14 |F15-07000004 TREEE WOODRUFE KEY, FLYWHEEL 1
15 [T15-04000900 E C.D. T.UNIT ASSY 1
16 [6B/T5783-M6x20 AR 620 BOLT M6x20 9
17 [T15-04000024 B GROUND WINE ]
18 |T15-04001200 5 A4 B IGNITION COIL ASSY B 1
19 |6B/T5783-)6x18 AR xS BOLT 6x18 2
20 |F25-05000016 RAE % CLAMP, NYLON 1
91 [115-04001100 BEAEE TGNITION COIL ASSY A I




115(19.9) & F it

PAGE 19 OF 42

ES S

#AA%

PARTS NAME:

INTAKE




T15(19. 9) F 4 F it PAGE 20 OF 40
FHMAN | RHARG
PARTS NAME: | INTAKE
SN. PART NO. DESCRIPTION DESCRIPTION TY REMARKS
pEEE | THES AR R4 G %E &i
1 T15-04050000 HAR A% INTAKE VALVE ASSY l
19.9-04050000 HA R INTAKE VALVE ASSY 1 1.9
Y [115-04050100 BTN AL RETAINER, INTAKE VALVE 1
3 |6B/T5783-M6x20 AR N6x20 BOLT M6x20 3
4 |B/191.7-6 THES WASHER 6 5
S [T15-04060000 Bt CARBURETOR ASSY !
6 [cB/T823-M3x6 T M LEATNx6 SCREW M3x6 6
1 (B/T93-3 BEWE? SPRING WASHER 3 6
8§ [T13-04050002 HAR F IR LIMITATIVE PLATE, VALVE )
9. 9-04050002 5 AR LIMITATIVE PLATE, VALVE ) 7.9
9 T15-04050001 #ERE PLATE, INTAKE VALVE )
10 |T15-04000500 HAH T BA INTAKE MUFFLER 1
I [F4-04060002 0 B 035, 2x1. 9 0-RING 35. 2x1.9 !
12 [115-04000504 4 4B WASHER, FLANGE 2
13 |6B/T5782-M6x115 NG Mox115 BOLT M6x115 )
14 T15-03010001 NER HANDLE, CHOKE 1
15 |F15-05010001 BRIT7AZ COLLAR, CHOKE 1
16 |115-03010003 BREH () ROD, CHOKE (5) !
17 1503000002 BRI B RUBBER COLLAR, CHOKE 1
18 [F15-07000016 WA B TIE-IN, THROTTLE CONTROL 1
19 [115-03010004 BRI TEE ROCKER, CHOKE 1
20 (cB/7845-ST4. 8x16 TERA LB AT ST4. 8x16 [SCREW, ST4. 8x16 1
20 [6B/196-5 K ES BIG WASHER § 1
20 {115-04000505 HEAHEESL PLUG, INTAKE MUFFLER !
23 [115-04000013 BRTER (£) ROD, CHOKE (L) 1




T15(T9. 9) B it PAGE 21 OF 42
Fkat | ARlhRg
PARTS NAME: | CYLINDER & CRANKCASE

-




T15(19. 9) & 5

PAGE 22 OF 42

4 |AbbEER
PARTS NAME: | CYLINDER & CRANKCASE
S\, PART NO. DESCRIPTION DESCRIPTION QI REMARKS
SBEH  |RUERT BHAH (FX) FHAH (EX) HE A
L [T15-07010000 UL 4 4 CRANKCASE ASSY 1
2 |T15-04010103 Hlikm ANODE 1
3 |6B/1819. 1-M5x15 TR Mox15 SCREW MSx13 1
4| T15-04000100 kg At CASKET, CYLINDER HEAD 1
5 |T15-04000001 arit CYLINDER COVER 1
6 |NGK BPRTHS KILE SPARK PLUG )
T [T15-04000010 TEA THERMOSTAT ]
8 [115-04000003 TEEEL GASKET, THERMOSTAT 1
9 |115-04000004 TEEE COVER, THERMOSTAT 1
10 115-04000013 W EEC CLIP ,FUEL PIPE 4
11 {T15-04000005 F A% 07x60. 5x)1) HOSE @7x@2. 5x212 )
12 [115-04010200 AR WATER NOZZLE ASSY, 0UT )
13 1F15-00000006 T4 06X12 DOVEL PIN 6x12 )
141 T15-04010202 A WATER NOZZLE, OUT 1
15 {115-04010002 HAEH A GASKET, EXHAUST COVER )
16 |715-04010003 #ANE INNER COVER, EXHAUST 1
17 1715-04000002 AETEER x5 [BOLT Mrx1x35 11
18 |F15-04000003 KA WATER NOZZLE ASSY 1
19 115-04010500 #UEAH OUTER COVER ASSY, EXHAUST 1
20 |T15-04000006 A% 910x05x300 HOSE®10x@5x300 1
1 [6B/15783-M8x60 A AEE MBx6l BOLT M8x60 6
2 |6B/197.1-8 THES WASHER 8 6
131 6B/75783-M6x20 A AEE Mox20 BOLT M6x20 4
24 168/197.1-6 T4Eo WASHER 6 17
5 | 6B/15783-M6x30 A A N6x30 BOLT Mex30 13




PAGE 23 OF 42

CRANKSHAFT & PISTON

fh $uk%

T15(19.9) FpFt

XA

PARTS NAME:

S

18
18




TI5(19.9) FfxFt PAGE 24 0F 42
FUEAR |HHEE
PARTS NAME: | CRANKSHAFT & PISTON
SN, PART 1. DESCRIPTION DESCRIPTION QI REVARKS
SEEH  [RUERS FHLH (F X) EHAHEX HE A
1 T15-04020107 d 43 PPT 23x36x13-1 0IL SEAL 23x36x13-2 1
1 (11504020002 HAEH COVER PLATE, BEARING )
3 [k0Y0 6205 LT Tl s 11 BEARING 6205 LT 3
4 (11504020102 ek PIN, CRANKSHAFT )
S |T15-04020106 3D BLOCK, SWING D 1
6 [115-04020103 EFRE R THRUST WASHER, CONNECTING ROD| 4
7 [T15-04020201A AR CONNECTING ROD )
8 T15-04020108 RetA NEEDLE ROLLERBEARING )
9 |T15-04020105 i B L C BLOCK, SWING C !
10 |T15-04020300 EAREA % SEAL RETAINER ASSY 1
I [115-04020104 4 FLhB BLOCK, SWING B ]
12 |T15-04020101 A BLOCK, SWING 4 |
13 [115-040200004 WA A CRANK SHAFT ASSY 1
14 |T15-04020001 Wt FIXED WASHER, CRANKSHAFT 1
15 {T15-04010402 i3t ROAIR 0-RING 1
16 [115-04010403 W E AL 25x38x7 0IL SEAL A 25x38x7 1
17 [115-04010404 HHF BB 25:38x6 0IL SEAL B 25x38x6 I
18 [F15-04000008 B 13256 0IL SEAL, SKELETON 13x25x6 | 2
19 (11504010401 EDAN SHELL, 0L SEAL 1
20 (6B/191.7-6 T4E 6 VASHER 6 1
11 |6B/T5783-M6x16 AR Moxl6 BOLT M6x16 |
20 |T15-04020205 EELE WASHER, PISTON 4
13 |T15-04020206 REOIx13.8 (1 NEEDLE ROLLER $2x13.8 50
24 [F15-07020005 N EL I CIRCLIP 4
25 [F15-07020006 EEH PIN, PISTON )
26 |T15-04020202 EE PISTON )
27 [115-04020500 EERAL PISTON RING ASSY )
18 |T15-04020400 EEA PISTON ASSY )




T15(19.9) EHFH

PAGE 25 OF 42

FRELH |z
E§;;§§;%;%; PARTS NAME: | FUEL
5
O— 4 ;
= - 11
|||| 10
U ' ' "
—a  /
9 |
(\//'\_‘ij ].0
D -
S
8 9
3 éI{\
10
1
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SBEH BB 4K ER AR i 4it
1 [Fa-05000200 Wb LAH PUEL LINE CONNECTOR (BNGINE, MALB)
2 [6B/T5783-M6x20 N EERA Mex20 BOLT Mgx20 1
3 |B/me. 16 THE¢ WASHER 6 l
4 [F15-07080000 AR FUEL FILTER ASSY 1
5 [F1s-07080001 P22 FILTER BRACKET 1
6 [F15-07080002 AR FILTER (P 1
T |6B/13452.1-932. 5x1.8 [JEAREHE 932, 5x1.8 0-RING 3. 5x1.8 1
g [6B/T6170-M8 NAZE W NUT M8 1
g [P40-03000021 Wi w Al FUEL HOSE )
10 [F4-04000030 e K ED CLIP B, FUEL HOSE 4
11 |T15-04000023 ST BRACKET, FILTER CUP 1
12 [6B/T5783-Mex10 KA N6x10 BOLT M6x10 l




T15(19.9) R+

PAGE 26 OF 42

Z A H:

R A%

PARTS NAME:

STARTER




T15(19.9) EHF PAGE 27 (F 42
EHfst | RABAH
PARTS NAME: | STARTER
SN. PART NO. DESCRIPTION DESCRIPTION TY REMARKS
sHeE  |Rkge EHAH () EAAH G e 4
L {6B/T5783-M6x20 A Mox20 BOLT M6x20 3
2 |6B/197.1-6 T4E 6 WASHER 6 3
3o |T15-04070101 PRI E CASE, STARTER ASSY !
& [T15-04070102 TRAE BUSHING 3
5 F15-07130201 s START WHEEL l
6 [cB/T896-8 Fro#E 8 CIRCLIP 8 1
7 F15-07130107 S SPRING, VOLUTE 1
8 |T15-04070006 RppHEE WASHER, START WHEEL !
9 |P15-07130001 RABER CLAMP PLATE, STARTER 1
10 [F15-07130002 RAEHKE SPRING, STARTER CLAVP PLATE | !
I [F15-07130203 i E SPRING, TENSION l
I [p5-07130004 LA LINK, PAVL !
13 [pis-07130202 R+ PAWL, DRIVE 1
1 |oB/15783-M6x16 I KAT Moxl6 SCREW M6x16 1
15 |T15-04070005 EHEHE SEAL, FORTHY RUBBER 1
16 [cB/m97.1-6 THE 6 WASHER 6 1
7 {P15-07130203 L] START ROPE 1
18 [ra-04130013 FEEEEL: COLLAR, START ROPE I
19 Ira-04130001 EHER HANDLE, STARTER !
200 [Fa-04130102 L ES COVER, START HANDLE 1
2 {115-04070001 W% DETENT 1
20 [115-04070002 W BaE TWIST SPRING, DETENT 1
23 [cB/191-01. 6x18 FFo%el. ex18 PIN, COTTER ¢1. 6x18 1
M {115-04070004 W BLE WASHER, DETENT 1
25 |15-04070003 5B F B ROCKER, DETENT 1
26 oB/196-5 KHE S BIG VASHER 5 1
DT |GB/T84S-ST4.8x12 |54 k & SHLAT ST4.8x12 |SCREW ST4. 8x12 1
28 [Fa-04130100 R A% STARTER HADLE ASSY 1
29 [115-04070000 R BA% STARTER ASSY 1




T15(19.9) R+

PAGE 28 OF 42

Edin ik

MELH

PARTS NAME:

TOP COWLING ASSY




T15(19.9) E4F

PAGE 29 OF 42

FHELR | TEAH
PARTS NAME: [ TOP COWLING ASSY
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
sEEE |48 AR AR D e i

T |T15-05000000 TEA TOP COVLING ASSY 1
1 [T15-06000003 3 STICKER 3 I 9.9

T15-06000004 o STICKER 4 1 15
3 [oB/T818-5x12 A LA W5x1) SCREW M5x12 ]
£ |T15-05000002 RET R A SEAL l
5 |F4-06000005 Py HOOK, LOCKING 1
6 |T15-05000003 FEHEEE COVER, TOP COVLING NUFFLE 1
7 |F4-06000004 i RUBBER GASKET !
8 |OB/TEAS-STS.Sx19 [+ AL A SRAT STS. Sx19 [SCREW STS. 5419 !
9 [6B/T6170-05 REEE NS NUT S ]
10 [68/197.1-5 THES WASHER 5 ]
11 |F15-08000004 B POTHOOK l
17 |F4-06000006 B CUSHION, POTHOOK 1
13 [oB/T818-45%20 TR AR EAT M5x20 SCREV 5x20 2
14 [T15-06000002 Filk 2 STICKER 2 1 1.9
15 |T15-06000005 ik S STICKER § ! 113
16 |T15-06000001 Kb 1 STICKER 1 !
17 [T15-05000001 TE TOP COVLING 1




T15(19.9) F kit

PAGE 30 OF 42

FIEAT | HBER
PARTS NAME: [CARBURETOR ASSY

SN PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SREE | RUEE EHAR ) ERAHED) Y5 Lt

1 |T15-04060000 WHELR CARBURETOR ASSY 1

2 |GB/T818-Mdx10 TR L AT Wdxl0 BOLT M4x10 4

3 (B/194.1-4 Bk SPRING WASHER 4 12

4 |T15-04060003 i PLATE 1




T15(19. 9) F4F At PAGE 31 OF 42
FRELH |pBELR
PARTS NAME: | CARBURETOR ASSY
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
I B4R (R ARG %8 bit
5 |T15-04060002 v GASKET 1
6 |T15-04060006 (T4 BOLT 1
7 |T15-04060007 wE A ETES SPRING, THROTTLE 1
8 [0B/194.1-3 RUEAED SPRING WASHER 3 4
9 |GB/T818-43x6 TR LEAT M3x6 BOLT M3x6 1
10 |T15-04060104 L APRON, THROTTLE l
11 |CB/1896-4 Fo#E 4 CIRCLIP 4 )
12 |T15-04060102 BHEFAE WASHER )
13 |T15-04060201 BRI & SWING LINK, CHOKE 1
14 |T15-04060001 B A gk CARBURETOR BODY |
15 |T15-04060008 1 NEEDLE VALVE 1
16 [T15-04060011 ok MAIN NOZILE l
17 |T15-04060013 SEEL IDLE JET 1
18 |T15-04060012 Il MAIN JET 1
19 |T15-04060014 g RUBBER CAP 1
20 |T15-04060009 e FLOAT 1
2 {T15-04060010 T4 PIN, FLOAT 1
20 |GB/T818-M4x8 T LA s SCREW Mdx§ 1
23 {T15-04060300 WARA B BODY, FLOAT CHAMBER 1
24 |6B/T823-Mdx14 TEEMELB W14 BOLT Mdx14 4
25 |T15-04060301 HARAR CUP, FUEL PUMP 1
26 |T15-04060017 WA E 44 GASKET, FUEL DRAIN BOLT 1
27 (11504060016 W FUEL DRAIN BOLT 1
28 [T15-04060302 Bz ERE UPPER DIAPHRAGM, FUEL PUMP | 1
29 |T15-04060303 MR £ T R GASKET, FUEL PUMP 1
30 |T15-04060304 MR T FUEL PUMP SHELL 1
31 |T15-04060307 R T RE LOWER DIAPHRAGM, FUEL PUMP | 1
3 |6B/T6170-43 NAGE 3 NUT M3 2
33 (T15-04060308 BHETE LOVER COVER, FUEL PUMP 1
34 |GB/T818-M4x22 TR L AT MdxD) SCREN Méx22 4
35 (T15-04060305 2Rk CHECK VALVE 1
36 |T15-04060306 W 4T SCREW M3x3 1
37 |T15-04060015 5 % A GASKET, CARBURETOR 1
38 (T15-04060202 e APRON, CHOKE 1
39 {T15-04060022 T AL TIE-IN, THROTTLE CONTROL RD | !
40 |T15-04060205 BRI TEHEE ROCKER ARM, CHOKE ROD 1
41 |6B/1879. 2-2x10 ARERBMERS 20 [PIN 2x10 1
42 |T15-04060100 i | TEAT A THROTTLE BAR ASSY 1
43 |T15-04060004 EHEA SCREW, AIR ADJUSTING 1
44 |T15-04060005 REEEE SPRING, AR ADJUSTING 1
45 |T15-04060103 AREEX IS § SWIST SPRING 1
46 |T15-04060203 Biu% SWING LINK SPRING I
47 |T13-04060204 B4k SWING LINK BALL |




TISW(T9. 9W) E - F A | PAcE 32 0F 42

RARAN: |BHA% (%)
PARTS NAME: | CONTROL SYSTEM (REVOTE CONTROL)




TUSW(T. 9W) ELEFA | Pack 33 OF 42
FHAR |BHAE B
PARTS NAME: [CONTROL SYSTEM (REMOTE CONTROL)
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
G AR (R ARG %8 bit
1 |F15-00000012 ££1.8 SPRING, CLANP 1.8 )
) |6B/T97.1-8 T4ES WASHER 8 4
3 F25-07000005W BEMEE LA TIE-IN A , CONTROL CABLE )
4 |B/7889. 1M8x1. 25 [IBF2E&f G AREKL 1S [LOCKING NUT M8x1. 25 1
5 |T15-03000200W it [T ATBAL SWING-ROD B ASSY 1
6 |6B/T848-10 NAEL SMALL WASHER 10 1
7 |T15-03000022W KP4 HE WASHER, WAVE 1
8 [T15-03000021W W TBHF#2 BUSH, SYING-ROD )
9 |6B/T5783-M6X16 AR Noxl6 BOLT Mex16 )
10 [6B/T97.1-6 46 WASHER 6 2
11 |T15-03000100 i [ TEATAL SWING-ROD 4 ASSY 1
12 |T15-03000024% | 1 AFB LINK ROD B, THROTTLE 1
13 [6B/T97.1-4 THE4 WASHER ¢ )
14 |6B/T6172. 1-2x10 Fo4x10 PIN 2x10 )
15 [F15-11010000W EENE A CONTROL CABLE ASSY 1
16 |T15-03000300W THEFAE SHIFT LEVER ASSY |
17 |115-03000023W THEFITE BUSHING, SHIFT LEVER |
18 {T15-03000001 k& BOTTOM COVLING |
19 [T15-13000500W B4 % CONTROL WIRE 1
20 |GB/T818-M5x12 A L RAT M2 SCREW M5x12 ]
2 |6B/T97.1-5 TAES WASHER § 1
22 |T15-03000015W YETE BUSHING, WIRE 1
23 [T15-03000400¥ fHEERRAL NOUNTING BRACKET ASSY, CONTROL CABLE| 1
24 [F20-03000202W BHEHX CLAMP, CONTROL CABLE )
25 |6B/1879. 1-3x12 SR EERE R 3x1) PIN 3x12 )
26 {T15-03000401 BHEE R MOUNTING BRACKET, CONTROL CABLE | 1
27 |6B/T6170-M6 vk sl NUT M6 )
28 |6B/T5783-M8x30 7 f R AN8x30 BOLT M8x30 1
29 |6B/T6170-48 vk St NUT M8 1
30 [F25-07000006W 4B S 4t SRR S/8" [THIN LOCKNUT 3/8" 2
3 [F13-11020003W 3 M PLATE |
3 |F15-11020000 $ERAL STEERING LINK ROD ASSY 1
33 F25-07000304 NAEE/ NUT 3/8" 1
34 F25-07000303W ghdg TUBE, BOLT 1
35 [F15-11020001W A STEERING LINK ROD 1
3 |6B/T97.1-10 THEL WASHER 10 )
37 [F15-11020002W ¥ ERR BOLT, STEERING LINK ROD 1
33 [1ASO F404-24-016  (OHEHE 0-RING |
39 [F25-01010012W B 5 A PLASTIC NUT B 1




PAGE 34 OF 42

BUSA%

CONTROL BOX ASSY

T1SW (79, 9W) B4+

AL

PARTS NAME:




TUSW(TO. 9W) BEF M | PAGE 35 OF 42
FHELT |BYeAH
PARTS NAME:  |CONTROL BOX ASSY
SN. PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
SBEE [R5 FHAH(FX) FELEH(ED HE i
1 |T15-10000000W B aak REMOTE CONTROL BOX 1
2 [HT2. 5460 RAALH TIE, NYLON 60x2. 5 )
3 |T15-10000100W BYULRA CONTROL WIRE ASSY |
4 |F15-11000002% BASTER MOUNT PLATE, CONTROL BOX 1
5 |B/7819. 2-5x12 +F LA M5l SCREV M5X12 )
6 |F15-13020007% L ER NEUTRAL THROTTLE LEVER 1
7 | F15-13000005W fH A E BUSHING, CAM )
8 |F15-13020006W R EE BUSHING, NEUTRAL THROTTLE LEVER | 1
9 |T15-10000001¥ L LUET) RUBBER PLUG A 1
10 |F15-11000001% WER RS RUBBER BLOCK 1
11 |T15-10000002% BB M LB RUBBER PLUG B 1
12 [F4-01090401 AR TA% STOPER, HANG ROPE ASSY 1
13 [F15-13000400W REF AU ENGINE STOP SWICH ASSY 1
14 [F15-13020001W E)ez COVER, CONTROL BOX 1
15 [F15-130000130 BUENEM SMALL COVER, CONTROL BOX 1
16 [F15-13020003% WY 4HE B WAVE WASHER B |
17 |F15-13020100W SEREAE LOCKED DISK ASSY 1
18 |F15-13020002% % TORSION SPRING |
19 |F15-13020003% YRR LOCKED PULLEY 1
20 [F15-13020004¥ RREEEM SPRING PLATE, PULLEY |
21 |GB/T818-Mdx6 R LM SCREN Mdx6 )
20 |F15-13020000 Blazan COVER ASSY, CONTROL BOX 1
23 [GB/T5783-M8x30 AR M8x30 BOLT M8x30 1
24 |6B/197.1-8 T4H 8 WASHER § 1
25 |F15-13000500W [ 1EE A VACHINE, THROTTLER CONTROL 1
26 [F15-13000007W e WASHER 1
27 |GB/1896-6 FoE 6 COTTRR 6 3
28 |F25-07000007W BENEHL B CONTROL CABLE TIE-IN B )
29 [F15-130000020 hEy ke CAM MECHANTSM 1
30 [F15-13000003 JE(IR:S 3% 1 SPRING PLATE 1
31 |F15-13000004¥ BiLEs PULLEY 1
32 [F15-13000001 E(IE:S 3 SHIFT SPRING LEAF B 5
33 [ F15-12000016 i 16 STICKER 16 |
34| GB/T6170-M6 NG MG NUT Mé 3
35 [F15-13000008W O AR b ANTIFRICATION WASHER, CAM 1
3 |F15-13000700W A SHIFT SWING LINK 1
37 |F15-13000601W UREER UL ADJUST FIXED PLATE |
38 [6B/T5783-M5x25 AR W55 BOLT M5x25 )
39 [6B/T6170-M5 NAEE NS NUT M )
40 |F15-13000602 5 B ADJUSTER PIN 1
41 |6B/T5287-6 ARE 6 BIG WASHER 6 3
42 [F15-13000006W BAFRE F ANTIFRICATION WAHSER, SHIFTING | 1
43 |ps-130000110 THEFIE BUSHING, SHIFT SWING LINK |




TLSW(TO. 9W) BEF M | PAGE 36 OF 42
FHMAT (BYean
PARTS NAME:  |CONTROL BOX ASSY
SN, PART 0. DESCRIPTION DESCRIPTION (il REVARKS
SBEE | RUEHE FHAH ($3) FHAH (EX) HE A
44 |F15-130000120 BYeH BASE, CONTROL BOX |
45 |F15-12000013V il 13 STICKER 13 1
46 |F15-13000015W Bk &R WATERPROOF COVER |
17 |F15-130100108 BYFHMALR BLOCK, CONTROL HANDLE |
48 |6B/T956. 1-5 EHHL4E S LOCKED WAHSER )
49 |GB/T819. 2-M5x18 + AL AT M5x18 SCREW M5x18 7
50 [F15-13010003W [ ey PLUG, BUTTON )
1 | F15-13010001 BYFH HANDLE, CONTROL BOX |
53 |F15-13010002W BYFE HANDLEBAR, CONTROL BOX |
53 [GB/T84.5-ST4. 8x12 | TFAEA L E BURAT ST4. 8x1D |SCREW ST4. 812 |
¢ |GB/T818-Mdx10 +E A L2 TMex 10 SCREW M4X10 3
55 |F15-13010009¥ BYFRE COVER, CONTROL BOX HANDLE 1
56 |F15-13010005 E%% COMPRESSION SPRING 1
57 | F15-13010004¥ BYELL SPACER, CONTROL 1
5§ |F15-13010008W AR PLATE, CONTROL SPACER 1
59 [ B/T820-M6x90 TR B TMx90 SCREW M6x90 3




TI5W (19, 9W) FfFH

PAGE 37 OF 42

TR

241l

PARTS NAME:

ELECTRICAL I




TI5W (T9.9W) ZE4Fi PAGE 38 OF 42
EHL4H |84l
PARTS NAME: | ELECTRICAL II
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
5ESH | EB4% EB4H(#0) LKD) 84 4
1 [T15-04000030W ERENLERE MOTOR RIGHT FIXING FRAME | 1
9 |T15-040000310 ERENEEE MOTOR LEFT FIXING FRAME 1
3 |GB/T97.1-6 T4 E6 WASHER 6 5
4 [GB/T5783-M6X25 73 f A MI6K05 BOLT M6X25 4
5 [T15-04000032% WEZE R RELAY FIXING FRAME 1
6 [FI5-071503010 Ee R A START RELAY SHEATH 1
7 [F15-07150300W EELTE START RELAY 1
8§  [GB/T97.1-6 T4 6 WASHER 6 4 fiSn62-1
9 |GB/T6170-)6 7~ A EEN6 NUT M6 2 fiSn62-1
10 [cB/T6170-)8 AR NUT M8 1 fiSn62-1
11 [6B/797.1-8 T4ES WASHER 8 2 fiSn62-1
12 |T15-04001300W AL STARTING MOTOR 1
13 [F25-051702020 B EELT ED POWER CABLE SHEATH B |
14 [FI15-071505001 EALEEL MOTOR CONNECTION 1
15 |F15-07150200W B EE RS POWER CONNECTTON 1
16 [F15-07150501W EHERL R MOTOR WIRE SHEATH 9
17 |6B/193-8 % i 44 B8 ELASTIC WASHER 8 2
18 [6B/197.1-8 TH[ES WASHER 8 2
19 |GB/T5783-M8X30 7 f ERABK30 BOLT )i8X30 2
20 [F25-05170201¥ HRERLATEA POWER CABLE SHEATH A 1
91 |F25-05090100W Vit & A4 (JEF-709)) FUSE ASSY (JEF-709J) 1
22 |F15-071500010 R 204 FUSE WIRE (204) I
23 [F15-07060001 B RECTIFIER ASSY 1
24 |6B/15783-M6X14 A BN 14 BOLT M6X14 |
25 |T15-04000035K EXAE C.D CABLE ASSY !




T15(19. 9) & 5

PAGE 39 OF 42

R | Mk
PARTS NAME: | FUEL TANK

SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
BESE | R#45 AR X AR ED % b

I [F15-09000000 W B R FUEL LINE ASSY 1

2 |F15-10000000 Wi FUEL TANK ASSY 1

3 |F15-10010000 e EA% FUEL TANK CAP ASSY 1

4 |GB/T818-M5x16 B LRAT Mxl6 SCREW M3x16 4

5 |cB/T97.1-5 THE 5 WASHER 5 4

6 [F15-10020000 HEER OLEOMETER ASSY 1

7 [F15-10000003 A GASKET 1

g |F15-10000002 HEER STRAINER, FUEL TANK 1

9 [F15-10000001 A AR FUEL TANK 1

10 [JAS0 F404-78-31 0F 7. 8x3. 1 0-RING 7.8x3.1 )

1 |r15-09020000 W LA (1) FUEL LINE CONVECTOR (ENGLVE SI0E, FRWALE)| 1

12 |F15-09000003 £ B CLANP B 4

13 |F15-09000001 HAA(910x0682080) FUEL LINE A(610x06x2080) | 1

14 [F15-09030000 FomRAE PRIMER BULB ASSY |

15 |F15-09000002 4B (910x060850) FUEL LINE B(610x6x850) 1

16 |F15-09010000 WA (#) FUEL LIE COMECTOR(FUEL TAYE STOE, FRUALB 1




T15(19.9) R+

PAGE 40 OF 42

RoL: MR (BEERE)
PARTS NAME: [ APPENDIX 1 (REPAIR KIT)

SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBEH  [EHRT FHEAH (X FELREX) £ &t

I |T15-04000003 TEEZH GASKET, COVER )

2 [T15-04000100 kg A4 GASKET, CYLINDER HEAD |

3 |T15-04020107 Wb 23x36x13-2 0IL SEAL 23x36x13-] )

& {T15-04020002 WA COVER PLATE, BEARING )

5 [T5-04020001 B FIXED WASHER, CRANKSHART 1

6 |r15-04010402 i 4 70 K07 B 0-RING !

T |T15-04010403 HHBREEA 250870 |0IL SEAL A 25x38x7-1 1

8 [T15-04010404 WHFABEB 25x38x6 0IL SEAL B 25x38x6 |

9 [F15-04000008 B33t 13x05x6 0IL SEALSKELETON 13x25x6 | 2

10 [T15-04010002 W5 2R H GASKET, BXHAUST COVER )




~
-
=
[}
~—
-
(==}
(=)
—
(=3
—
—_—
et
(===
—~
| =
2|
=
==y —
4# l%mﬂu/u
.NEI«IA//VVA
v e =
:an/.E
— || &
oSN = =
=3
E—
S~ .| e
<, | E3
ZE(=E
= | XE (=
T |en
=
»WﬂR
B | &5




TI5(19.9) FFAt PAGE 42 OF 42
FHEAT: | (BEARE)
PARTS NAME: | APPENDIX 2 (REPARE KIT)
SN. PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBEH | EHRT FHAH (X EHAHEX HE ki
1 [T15-04000026 FAREERL GASKET, EXHAUST PIPE 1
) |FL5-02000006 KEFHEHE QUADRATE SEAL, VATER PIPE | 1
3 |T15-04000028 HERERER DAVPER, EXHAUST PIPE 1
4 |TL5-00000004 F A5 4 GASKET, ENGINE 1
s Ira-03000024 SR EE T GASKET, STRAIGHT SCREW PLUG | 2
6 [F15-06080002 AT 5k z 0 BA 0-RING A, COVER !
T |F15-06080003 AT 7 =R EB 0-RING B, COVER 1
8§ |F15-06080004 Y8 3 o 4 0IL SEAL )
9 |F15-06000013 L WOODRUFF KEY, FLYWHEEL 1
10 [FL5-06000003 7 7 B 3 GASKET, DRIVE SHAFT BASE 1
11 |F15-06020004 WE 0-RING 1
12 |F15-06020003 ot 4 0IL SEAL,DRIVE SHAFT 20x30x6| 2 20x30¢6
13 [F15-06000007 MR GUIDE PLATE, WATER PUMP 1
14 |TASO F404-31-45 KA 7 OB % 4B 31-45 0-RING F404-31-45 1
15 |F15-06030000 KRR IMPELLER 1
16 |F15-06060002 KEAR INNER SCOVER, WATER PUMP 1
17 [F15-06060004 RAKETHE SEAL, VATER PIPE HOUSING | 1
18 |FL5-02000004 L RUBBER SEAL, WATER PIPE 1




TI5(T9. Q) EH=M | »ee T oF IV
TOkER: |ZHEZEZE
PARTS NAME: | PARTS CATALOGUE INDEX
ZHRT n&/F5 FHRE &/ g EHR7 &/ g
PART XO. PAGE/X0. PART N0, PAGE/X0. PART N0, PAGE/X0
Gk BPR7HS 2-6 F15-01010103 -5 FI5-06000010-1 13-4
FA-01010003 -2 F15-01010104 -7 F15-06000010-2
FA-01010004 2-31 F15-01010103 -6 FI5-06000010-3
F4-01010005 2-29 F15-01010200 243 F15-06000010-4
F4-01090003 6-12 F15-01010201 I-4 F15-06000011 14-48
F4-01090006 6-28 FI5-01010202 1§ F15-06000012 14-49
F4-01090007 6-21 FI5-01010302 -1l F15-06000013 13-35
F4-01090100 6-15 FI5-01010303 1 F15-06000014 14-43
F4-01090200 6-21 FI5-01010304 -2 F15-06000013 16-7
F4-01090401 212 F15-01010305 2-3) FI5-06000016 16-10
F4-01090401 6-18 FI5-01010306 2-26 FI5-06000020-1 1446
F4-03000023 13-2 FI5-01010307 2-28 F15-06010000 13-6
F4-03000024 13-3 FI5-01010308 212 F15-06020001 13-28
F4-04000030 25-10 F15-01010309 213 F15-06020002 13-32
F4-04060002 20-11 FI5-01010311 -1 F15-06020003 13-33
FA-04130013 27-18 F15-01010312 2-33 F15-06020004 13-29
FA-04130100 2708 F15-01010313 2-34 F15-06020003 16-14
FI-04130101 27-19 F15-01010314 -3 FI5-06040000L 1334
FA-04130102 27-00 F15-01010315 2-37 F15-060400008
FA-03000200) %] FL5-01010316 2-23 F15-06050000 1438
F4-06000004 29-1 FIS-0L0I031T-1 239 F15-06060001 14-41
F4-06000005 29-5 FIS-0L0I0317-2 236 F15-06060002 1439
F4-06000006 29-12 FIS-0L010317-3 235 F15-06060004 14-42
F4-08000104 6-19 FI5-01010400 -1 F15-06070001 13-12
F4-08000105 6-22 FI5-01010402 -19 F15-06070002 1311
F15-02000004 16-15 F15-06070003 13-8
F15-02000006 16-17 F15-06070004 13-7
F8-03000005 9-28 F15-04000005 2-18 F15-06070003 13-9
F15-04000008 24-18 F15-06070006 13-10
F15-03000004 0t F15-0070007 1313
F15-00000006 -8 F15-05000005 9-3 F15-06080000 13-22
2-13 F15-05000007 9-16 F15-06080001 13-19
F15-00000008 6-7 F15-05000008 9-20 F15-06080002 13-17
F15-00000009 6-8 F15-05000009 918 F15-06080003 13-18
F15-00000012 611 F15-05000023 9-6 F15-06080004 13-21
31 F15-05000033 9-19 F15-06080005 13-14
FI5-00000013 1440 F15-05000033 11-36 FI5-06030006-1 1315
16-18 F15-05010001 2-15 F15-06080006-2
F15-01000001 10 F15-05030002 9-21 F15-06080006-3
F15-01000002 4] F15-06000001 131 F15-06080006-4
F15-01000003 +9 F15-06000002 16-20 F15-06080006-3
F15-01000004 +15 F15-06000003 16-2 FI5-06090000-11  16-8
F15-01000006 17 F15-06000004 16-6 F15-06090000-
F15-01010001 -3 F15-06000005 13-25 F15-07000004 18-14
FI5-01010002 110 F15-06000006 13-27 F15-07000016 11-15
F15-01010003 -2 F15-06000007 14-36 2-18
F15-01010006 2-20 F15-06000008 14-47 F15-07020003 24-24
F15-01010007 I-] F15-06000009 F15-07020006 2405
F15-01010100 -1 F15-07060001 3%-03
FI5-01010102 2-30 F15-07080000 %5-4




TI5(T9.9) EH=A | el or IV

TOkER: |ZHEZEZE

PARTS NAME: |PARTS CATALOGUE INDEX
ZHRT n&/F5 FHRE &/ g EHR7 &/ g
PART XO. PAGE/X0. PART N0, PAGE/X0. PART N0, PAGE/NO.
F15-07080001 %5-5 FIS-130000131 3646 T15-00000006 18
FI5-07080002 %5-6 FI-13000400F 3513 T15-00000007 421
FI5-07130001 279 FIS-13000500F 3525 T15-00000008 6-9
FI5-07130002 2710 FI-13000600% 3537 TI5-00000100-A 922
FI5-07130107 271 FI-130006021 3540 TI5-00000101-4  9-26
FI5-07130201 215 FIS-130007001  35-36 TI5-00000103-A 927
FI5-07130202 2713 PIS-130100000  36-51 T15-01000001 6-17
FI5-07130203 27-11 FIS-130100021  36-52 T15-01000002 6-16
FI5-07130204 27-12 FIS-130100031  36-50 T15-01000003 6-14
FI5-07130205 2117 PIE-L30100041 36757 115-01000004 -t
FIS-0TIS0000F  38-22 FI5-130100057  36-36 T15-0100000 -3
FIS-OTIS000F 3815 PI5-13010008% 3658 T15-01010001 +8
FIS-OTIS0000 387 FI5-13010009F  36-55 T15-01010301 2-14
FIS-0TIS000 386 PIS-130100108 3647 T15-01020001 6-23
FIS-OTIS05000  38-14 FI5-130200000 3522 T15-01020002 6-29
FIS-OTIS0000 3816 FI5-130200000 3514 T15-01020003 6-13
F15-08000004 29-11 PI5-130200021 3518 T15-01020100 -1
F15-09000000 39-1 FI5-130200030 3519 T15-01020400 6-26
F15-09000001 39-13 FI5-13020004F 3520 T5-02000000L 71
F15-09000002 39-15 PIE-130200088 3516 T15-020000018
F15-09000003 39-12 FI5-13020006% 358 T15-02000002 19
F15-09010000 39-16 FI5-130200070 356 T15-02000003 4T
F15-09020000 39-11 PI-13020100F 3517 TI5-02000004  16-16
F15-09030000 39-14 T15-020000048
F15-10000000 392 T15-02000003 79
F15-10000001 39-9 FR0-03000200F 3324 T15-02010000 4
F15-10000002 39- F20-04050000 16-8 T15-02010100 42
F15-10000003 39-1 T15-03000001 91
F15-10010000 39-3 TI5-03000001F 3318
F15-10020000 396 FA-0I0100120 3339 15-03000002 014
FI5-11000000F 3510 F25-05000016 18-20 T15-03000004 9-17
FI5-11000002F 34 F5-050901008  38-21 T15-03000007 9-15
FI5-11010000F  33-15 F25-05160002 11-] T15-03000008 911
FI5-110200008 3332 P5-0517000F  38-20 T15-03000009 9-5
FIS-11020000F 3335 PO-O51702020 3813 T15-03000011 9-10
FIS-11020002F 3337 PO5-0T0000050 333 T15-03000012 9-7
FIS-11020003F  33-31 P5-07000006%  33-30 TI5-03000015F 3322
FI-12000013F  36- PI5-070000070  35-28 TI5-03000020F 338
FIS-12000016F  35-33 PI5-0T000303F  33-34 TI5-0300002% 337
PIE-130000008 35 PA-QT0003041 3333 TI5-020000238 3317
FI5-130000021  35-29 TI5-03000024F 3312
FI5-13000003F 3530 TI5-03000100F 3311
FI5-13000004F 3531 F40-05000021 2%5-9 TI5-03000200F 335
FI5-13000003% 357 TI5-03000300F  33-16
FI5-13000006% 3542 TI5-03000400F 3333
FI5-13000007F 3526 T15-00000001 2 TI5-0300040F 3336
FI5-13000008% 335 T15-00000002 913 T15-03010001 20-14
FI5-1300001F 3543 T15-00000003 6-10 T15-03010002 21T
FI5-13000012F 3644 T15-00000004 77 T15-03010003 20-16
PI5-130000131 %15 15-00000005 420 T15-03010004 20-19




T15(19.9) Z - F 1

PAGE TIT OF IV

TERT
PART 0.

R/ 5
PAGE/N0.

ZERF
PART 0.

T15-04000001
T15-04000002
T15-04000003
T15-04000004
T15-04000005
T15-04000006
T15-04000007
T15-04000008
T15-04000009
115-04000010,

22-5
22-17
22-8
22-9
22-11
22-20
18-11
18-9
18-10
22-1

T15-04010200
T15-04010202
T15-04010401
T15-04010402
T15-04010403
T15-04010404
T15-04010500
T15-04020000A
T15-04020001
T15-04020002

T15-04000011
T15-04000012
T15-04000013
T15-04000014
T15-04000015
T15-04000016
T15-04000017
T15-04000018
T15-04000019
T15-04000020

18-2

18-1

22-10
11-16
20-23
11-33
11-34
11-30
11-27
11-25

T15-04020101
T15-04020102
T15-04020103
T15-04020104
T15-04020105
T15-04020106
T15-04020107
T15-04020108
T15-04020201A
T15-04020202

T15-04000021
T15-04000022
T15-04000023
T15-04000024
T15-04000026
T15-04000027
T15-04000028
T15-04000029
T15-04000030W
115-04000031W

11-26
11-24
25-11
18-17
-2
-3
-6
11-35
38-1
382

T15-04020205
T15-04020206
T15-04020300
T15-04020400
T15-04020500
T15-04030001
T15-04030002
T15-04030003
T15-04030004
115-04030005

T15-04000032W
T15-04000035W
T15-04000100
T15-04000200
T15-04000300
T15-04000400
T15-04000400W
T15-04000500
T15-04000504
115-04000505

38-5
38-25
22-4
18-8
18-7
18-3
18-3
20-10
20-12
20-22

T15-04030006
T15-04030007
T15-04030101
T15-04030102
T15-04030103
T15-04040000
T15-04040003
T15-04040004
T15-04040005
T15-04050000

T15-04000600
T15-04000700
T15-04000800
T15-04000900
T15-04001100
T15-04001200
T15-04001300W
T15-04010002

T15-04010003
T15-04010103

11-31
11-32
11-38
18-15
18-21
18-18
38-12
22-15
22-16
2-2

19. 904050000
T15-04050001
T15-04050002
19. 9-04050002
T15-04050100
T15-04060000
T15-04060000
T15-04060001
T15-04060002
T15-04060003

Rifrain: |FHERNER
PARTS NAVE:|PARTS CATALOGUE INDEX
i FHRT R#/F%
PAGE/NO. PART NO. PAGE/NO
22-12 T15-04060004 31-43
22-14 T15-04060005 31-44
24-19 T15-04060006 31-6
24-15 T15-04060007 31-T
24-16 T15-04060008 31-15
214-1T T15-04060009 31-20
22-19 T15-04060010 31-21
24-13 T15-04060011 31-16
24-14 T15-04060012 31-18
24-) T15-04060013 A-1T
24-12 T15-04060014 31-19
244 T15-04060015 3137
24-6 T15-04060016 31-27
24-11 T15-04060017 31-26
249 T15-04060022 31-39
24-5 T15-04060100 31-42
24-1 T15-04060102 31-12
24-8 T15-04060103 31-45
241 T15-04060104 31-10
24-26 115-04060201 31-13
24-22 T15-04060202 31-38
24-23 T15-04060203 31-46
24-10 T15-04060204 3147
24-28 T15-04060205 31-40
24-21 T15-04060300 31-23
11-22 T15-04060301 31-25
11-21 T15-04060302 31-28
11-12 T15-04060303 31-29
11-17 T15-04060304 31-30
11-14 T15-04060305 31-35
11-13 T15-04060306 31-36
11-11 T15-04060307 31-31
11-6 T15-04060308 31-33
11-9 T15-04070000 21-29
11-8 T15-04070001 21-21
18-12 T15-04070002 21-22
11-2 T15-04070003 21-25
11-3 T15-04070004 21-24
11-5 T15-04070005 21-15
20-1 115-04070006 21-8
T15-04070101 21-3
20-9 T15-04070102 214
20-8 T15-05000000 29-1
T15-05000001 29-17
20-2 T15-05000002 29-4
20-5 T15-05000003 29-6
30-1 T15-06000001 29-16
31-14 T15-06000002 29-14
315 T15-06000003 29-2

30-4

T15-06000004




TI5(T9.9) EH=M | eV or v
TOkER: |ZHEZEZE
PARTS NAME:|PARTS CATALOGUE INDEX
K5 &/ FT Ei RA/ e EHR7 &/ g
PART N0, PAGE/NO. PART N0, PAGE/NO. PART N0, PAGE/NO.
T15-06000005 2%-15
T15-07010000 2%-1
TI5-08000000L  14-51
T15-080000005
TI5-08010000L 1445
T15-080100005
TI5-100000000 351
TI5-100000010 359
TI5-100000020 3511
TI5-10000100F 353
TI5-13000500F  33-19
TEI-04000018  14-50
TEI5-04020000  16-8




	1.pdf
	2.pdf
	3.pdf
	4.pdf
	5.pdf
	6.pdf
	7.pdf
	8.pdf
	9.pdf
	10.pdf
	11.pdf
	12.pdf
	13.pdf
	14.pdf
	15.pdf
	16.pdf
	17.pdf
	18.pdf
	19.pdf
	20.pdf
	21.pdf
	22.pdf
	23.pdf
	24.pdf
	25.pdf
	26.pdf
	27.pdf
	28.pdf
	29.pdf
	30.pdf
	31.pdf
	32.pdf
	33.pdf
	34.pdf
	35.pdf
	36.pdf
	37.pdf
	38.pdf
	39.pdf
	40.pdf
	41.pdf
	42.pdf
	T15_BM_20170930.pdf
	T15封面
	T15-P0目录
	T15-P01托架1
	T15-P02托架1
	T15-P03托架2
	T15-P04托架2
	T15-p05操舵系统
	T15-P06操舵系统
	T15-P07水上壳体
	T15-p08底罩
	T15-p09底罩
	T15-p10控制系统
	T15-p11控制系统
	T15-p12水下1
	T15-p13水下1
	T15-p14水下1
	T15-p15水下2
	T15-p16水下2
	T15-p17电气系统
	T15-p18电气系统
	T15-p19进气系统
	T15-P20进气系统
	T15-p21气缸
	T15-p22气缸
	T15-p23曲轴
	T15-p24曲轴
	T15-p25燃油系统
	T15-p26起动器
	T15-p27起动器
	T15-p28顶罩
	T15-p29顶罩
	T15-p30化油器
	T15-p31化油器
	T15-p32控制系统（前操）
	T15-p33控制系统（前操）
	T15-p34操纵盒组件
	T15-p35操纵盒组件
	T15-p36操纵盒组件
	T15-p37燃油箱
	T15-p38附件1
	T15-p39附件2
	T15-p40附件2
	T15检索表1
	T15检索表2
	T15检索表3




